SL20L3
Electric pallet truck

A ZN A4S 4
Parts list 4 HF

20250321Vv08



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is canceled. Note the version number when ordering

D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(O 5.202  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Index H3
1. Frame System 5 &%t

Lo L0 Frame ST ST OM ZE 0 B oo e et e o2 e e e e e e e e e e e e e e e e e e e e e e ee e e s e e e e e e e e e e e e s e e e e e e e e e e s eee e s eee e 1
1.201 Connecting Rod Rocker Assembly(Double Wheel) EEFFEREFZHAT (CBUEL ) oo 2
1. 301 Connecting Rod Rocker Assembly(Single Wheel) ZEAFFEEEZHAE (FRER) e 3
Lo 4 COVET ASSOIMD LY P B Il oo e e e e e e e ee s e s e e s s e s e e s ee e s e e e e s e e s e e e e e s s e s s e s e s s s e s s e s s s s e s s eseesseeseeseen 4

2.Driving System IXZhER St

2. 10T Dl IVINIE ST ST OM IR BRI oo e e e e e e e e e e s e s e e e e e e e e e e e e e s e e e s e e e e e e e e e e e e e e s s s e eee e e e s s e eeeeen e seeseees 5
2.201 Driving System(For Caster Assembly)IRENZRGE CHTHHEIES) oo 6
2. 301 DT IVING ASSOMD LY R o R oot e e e e e e e e e e e e e e e e e s s e s e e e e e e e e s e e e e e e e e e s e e ee e e e e s eee e 7
24 CaSTET ASSOIMD LY B I A oo e e e e e e e s e e e e e e e s e s e e e e e e e e et e e 9

3. Operating System B{ER S

3.1 Operating Handle ASSemBD Ly T E T Mz A o oot e e e e s s e e e e e e e e s s e s eeseeeeeesees 10
3.2 CONETTOL PO ASSOMD LY T A TR Joh I oo e e e e e e e e s e s s s ee e e e s e s s e e e s e s s ees e s s e s s es e s s s s s s e s s sesaeeeeens 11
3.3 Operating Handle Assembly (Intelligent) TR E T ZHAE (BEEE) oo seese e es e e s s ereenes 12
3.4 Control Pod Assembly (Intelligent) TS il (B BE ) oo s eee e e e e s e s s s ees e eeeeees 13

4. Hydraulic System i ERS



4. 10T HYATAULTC STSTOM T R oottt e e e e e e e e e e e e e s e e e e e e e e e e s e s e s e s ees e s e s e e e e eees e s e seee s eeseeeen 14
4.2 PoWeT UNit ASSEMD LY Bl T B Th A o oo e e e e e e e e e e s eesee s s e s e e s e e s es e s s e e s s s e s s s e s 15
4,301 Lifting CYLinder TR .o ee e e e e s eee e eeee e e es s eeeseeeeeseeeeeseenns 16

5.Electric System WS &%t

D 1 Bl ECtT I SYSTOM F R BRI oot e e e e e e e e e e e e s e e e e e e e e e e e e e e et e e e et e e e e e e e e e e 17
5.2 Wiring Harness AsSembly ZR IR AL (1226BLA10L) oo eeeeeeeeeseeeeeeeeseeee e eseseese e eseeseee e esaseeee e e ssassesesee e esesseseeeesesse. 19
5.3 Wiring Harness Assembly ZR IR U (1226BLA151 HHE) oo eeeeeeeeeee e eeesese e ese s eseesese e eseeseseeseseesessesseeseeseeees 20
5.4 Wiring Harness AsSembly ZR IR L (PVMASS0O) ..o ee e eeeeeeeeese e eeeseseeee e eseee e ese e eseeseee e esaseesesee s esasseseseeeeseeseseeseseese 21
5.5 Cable AsSSemblY HEZR R (1226BL4T0L) oot e e e e e e s e s e s s s e s s e s seesee s s e e s et s e s e ses e s sees s s seeseseesessseeneseo. 22

5.6 Cable AsSembly HELZR S (PVMASSO) . oo ee e et s e e s e s e s e e s ee s s s e s s e s s eesee s s e e s et s e s s ses e s s ees s s seeseseeseseseeeeseo. 23



BITIExR

BTN

EAHms

BT EIR

20250213 V07

K BH

NO. 2024246

®: 2. 101 185 52101000054 BRZ) = 5% HE A 52101000122 X B A8 s

@): 2.201 185 52101000054 BRZ) & B A 52101000122 BX B A8 s

®: 2.301 fLH5 52101000054 BK 5 A A5 20y 52101000122 BRED KA, 8D 30601050004 ~F4a 44 56 25y
30601050006 F4Y, FLid 52201150006 43tk % 5 2y 52201150011 f£3h6%, FL% 52202120004 # 2
FHAHC T MO 52202120013 #EshAHAR, ALY 30701017001 FhA& S A 30701017003 4k, 1A
52105000005 Pi%E4H 5 MM 52105000067 HifeF

20250321 V08

S

No. 2025090

4. 101 #1 40301400015 M &L 5E 2 A 40301380002 LTI 5 3 50301100006 424 5 #rih 30801009003
17 0 7 PE ;

4. 301 " 40301400015 FE T &L 5 A 40301380002 A2 FHyHIGL s B 40320000281 %fi 55 ; 30801038002 ] 0
T T 4 30801041001 1 0 A48l ; 40302350003 3 ZE AT 5E 2A 40302350016 75 ZE4F; 40303400001 T {4
B A 40303380001 HiL44; HYYH 30801009003 (1) 0 ALPE ;




1.101 Frame System

FRAG

Note 1:1tem 8.9.10 Used for double-sided pallet frame.

ER L FE 8.9.10 ATHEREEE,

/\L For double-deck

pallet frame

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 # HE & il B #A &E
1 30201060021 | Screw M6X20 AT 1 03.0149
2 30301060001 | Nut M6 L850 1 03. 0257
3 | 01 | 20101011002 | Frame(550) £ 1 -220715
3 | 02 | 20101010303 | Frame (550) =23 1 220715-
3 | 01 | 20101010421 | Frame (685) 5 1 -220715
3 | 02 | 20101010304 | Frame(685) =23 1 220715-
4 20201000738 | Front Seal Plate FIE R 1 40. 14. 049
5 30251050014 | Screw M5X10 BT 4 03. 0082
6 30421250002 | Cir clips For Hole ®25 FLA44HE 2 03. 0024
7 50101250013 | Shaft (550) T 1 40. 14. 050
7 50101250006 | Shaft (685) T 1 40.11. 035
8 30101100049 | Bolt M10X65 LS 1 -220715 | 03.0383
9 51108000010 | Roller RF 1 -220715 | 40.11.040
10 30311100001 | Nut MI10 2 1 -220715 | 03.0243




1.201

Connecting Rod Rocker Assembly(Double Wheel)
EFFRRE AN ()

19 11215 1617 18 1715 1

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
Connecting Rod Rocker
A 20302020188 AR A 1
arm Assembly
1 54002000017 | Bushing®19X ®16X15 E4F 4 03. 0691
2 55102000042 | Ring Rod(550) H 715 1 33. 050. 0009
2 55102000043 | Ring Rod (685) 78 1 33.050. 0010
3 54001000003 | Bushing® 28X ®25X27 HRAAE 2 03. 04422
4 30501050008 | Round Pin®5X30 3k B A 4 03. 0305
5 50101160009 | Shaft 7N 2 40. 14. 052
6 55502000003 | Push Rod Bracket AT X 2 40. 14. 048
7 30301220002 | Nut M22X1.5 L451 2 03. 0286
8 55501000063 | Push Rod Welding AT 2 33. 036. 0007
9 54002000024 | Bushing® 19X ®16X12 A6F 4 03. 0451
10 50101160004 | Shaft AT LK 2 40. 11. 038
11 30501050003 | Round Pin®5X35 3 [ A 10 03. 0303
12 | 01 | 54001000009 | Bushing®23X ®20X16.5 #E&E4&%E 4 -220715 | 03.0453
12 | 02 | 54001000009 | Bushing®23X ®20X16.5 #E&E4&%E 8 220715- 03. 0453
13 | 01 | 55103000004 | Wheel Bracket i3 2 -220715 | 40.11.037
13 | 02 | 55103000010 | Wheel Bracket g 2 220715- 40.11. 086
14 | 01 | 50101200004 | Shaft RRZ K 2 -220715 | 40.11.036
14 | 02 | 50101200055 | Shaft LS e 2 2 220715~
15 51251000014 | Bracket HE A 4 30.01. 1290
16 50101200008 | Shaft FRCH A B 4 40. 11. 039
17 30701020007 | Bearing 6204 A 8 03. 90. 057
18 51241000034 | Loading Wheel AR 4 02.L1Z.0128
Double Wheel linkage
19 20302020189 WA EARE 2

wheel Frames




1. 301

Connecting Rod Rocker Assembly(Single Wheel)
EFFRE AN (AR

ITtem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & A H &E
Connecting Rod Rocker
A 20302020190 AR A 1
arm Assembly
1 54002000017 | Bushing®19X ®16X15 E4F 4 03. 0691
2 55102000042 | Ring Rod(550) H 715 1 33. 050. 0009
2 55102000043 | Ring Rod (685) 78 1 33.050. 0010
3 54001000003 | Bushing® 28X ®25X27 HRAAE 2 03. 04422
4 30501050008 | Round Pin®5X30 3k B A 4 03. 0305
5 50101160009 | Shaft 7N 2 40. 14. 052
6 55502000003 | Push Rod Bracket AT X 2 40. 14. 048
7 30301220002 | Nut M22X1.5 L451 2 03. 0286
8 55501000063 | Push Rod Welding AT 2 33. 036. 0007
9 54002000024 | Bushing® 19X ®16X12 A6F 4 03. 0451
10 50101160004 | Shaft AT LK 2 40. 11. 038
11 30501050003 | Round Pin®5X35 3 [ A 4 03.0303
12 54001000009 | Bushing®23X ®20X16.5 #E& &% 4 03. 0453
13 55103000004 | Wheel Bracket i 2 40.11. 037
14 | 01 | 50101200004 | Shaft RRZ K 2 -220715 | 40.11.036
14 | 02 | 50101200055 | Shaft RRZ KM 2 220715~
15 50301200019 | Washer #H Req. 03. 0950
16 50101200019 | Shaft FRCH A B 1 30. 01. 3629
17 30701020006 | Bearing 6304 A 4 03.90. 036
18 51241000054 | Loading Wheel AR 2
Single Wheel linkage
19 20302020191 B MR 1

wheel Frames




1.4 Cover Assembly
b B K

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE

1 54302000185 | Cover BALE 1 02. FGJ. 34473

2 30211050003 | Screw M5X12 B2AT 4 03. 02261

3 20201000908 | Plate R REME 1 40. 18. 004

4 20201000856 | Plate L REMRE 1 40. 16. 044

5 30201100018 | Screw M10X25 B2 AT 6 03.1051

6 20201000922 | Driving Cover R E 1 40. 16. 004

Driving Cover
6 20201000923 W E (Hi B 1 40. 16. 001

(For Caster Assembly)




2.101

Driving System

Wz ARG

N

I

(@

—

0 0

L

| | A\
R e e N

/
[

1
1

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
A 20302020192 | Driving System Wzh 7 & 1
1 20201000713 | Plate P 1 30. 01. 3493
2 30201080007 | Screw M8X40 B24T 4 03. 01590
3 30411080002 | Lock Washer ®8 A 4 03. 0012
4 20201000855 | Plate Wz KRR 1 40. 16. 043
5 30704065001 | Bearing 51113 A 1 03.90. 0121
6 55111000005 | Bridge AR 1 40. 16. 002
7 30701065002 | Bearing 6013 B& 1 03. 90. 091
8 30501050009 | Round Pin 5X40 2 B AR 2 03. 0306
9 50101160009 | Shaft /NHy 2 40. 14. 052
10 20201001174 | Support RE B & 2 30. 46. 0063
11 30201060038 | Screw M6X12 8247 2 03. 1231
12 20201000864 | Support & 2 40. 16. 054
13 | 01 | 52101000054 | Driving Assembly IR 7 B, 1 -250213 | 02.QD. 0289
13 | 02 | 52101000122 | Driving Assembly IR 7 B, 1 250213~




2.201

Driving System(For Caster Assembly)

Wzh & 4 Gis i Bh4e)

ITtem Part No. Description Qty Applied Date Remark

F5 KA E #= A H &
A 20302020193 | Driving System Wzh 7 & 1
1 20201000713 | Plate HER 1 30.01. 3493
2 30201080007 | Screw M8X40 2T 4 03. 01590
3 30411080002 | Lock Washer ®8 ] 4 03. 0012
4 20201000855 | Plate W K ER 1 40. 16. 043
5 30704065001 | Bearing 51113 H& 1 03. 90. 0121
6 55111000005 | Bridge & 1 40. 16. 002
7 30701065002 | Bearing 6013 Hi& 1 03. 90. 091
8 30501050009 | Round Pin 5X40 B B A 2 03. 0306
9 50101160009 | Shaft /Nt 2 40. 14. 052
10 20201000925 | Support L P EE 1
11 20201000926 | Support R R b& ¥ 1
12 20101020003 | Caster Assembly B 2 81.005. 023
13 30201060037 | Screw M6X 16 BRAT 8 03. 0934
14 30201060038 | Screw M6X12 B2AT 2 03. 1231
15 20201000864 | Support XE 1 40. 16. 054
16 | 01 | 52101000054 | Driving Assembly W B R 1 -250213 | 02.QD. 0289
16 | 02 | 52101000122 | Driving Assembly Rz & 1 250213—




2.301

Driving Assembly
UKz B

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
A | 0l | 52101000054 | Driving Assembly W B K 1 -250213 | 02.QD. 0289

A | 02 | 52101000122 | Driving Assembly W B K 1 250213~

1 30421160001 | Cir clip For Shaft ®16 %/ 4 1 03. 0062

2 52202120001 | Driving Gear THAE R 1 02. 01. 00702
3 52201150005 | Internal Gear 7 A 1 02. 01. 00684
4 30701120003 | Bearing 61824 A 2 02.01. 006810
5 30421000002 | Cir clip For Hole @150 FLF 4 1 03. 0709

6 52105000040 | Spacer (GRS 1 02. 01. 9294
7 70402000021 | Motor RN 1 02.DJ. 33636
8 30601050003 | Flat Key Pin 4 1 03.0716

9 30802128001 | 0il Seal ek 1 02.01. 3703
10 51241000104 | Driving Wheel IR zh 4 1 02. QDL. 0272
11 30201060003 | Screw M6 X 20 B2AT 16 03.1180

12 55704000002 | Brake Assembly EES Y1 1 02. QD. 0285
13 30421150001 | Cir clip For Shaft ®15 % /H 4 H 2 03. 0061

14 30601050005 | Flat Key Pin T4 4 1 03. 0975

15 30802016001 | 0il Seal i 3 1 03.0719

16 30501060003 | Cylindrical Pin ®6X16  [EAE4 2 03. 0439

17 30821008001 | Grease Fitting L 1 03. 0506

18 52105000041 | Gearbox Cover A6 &= 1 02.01. 210707
19 30701025001 | Bearing 61905 A 1 03.90. 075
20 | 01 | 30601050004 | Flat Key Pin 4 1 -250213 | 03.0717

20 | 02 | 30601050006 | Flat Key Pin 4 1 250213~

21 | 01 | 52201150006 | Transmission Gear (b 1 -250213 | 02.01.00701
21 | 02 | 52201150011 | Transmission Gear L5 4 1 250213

22 | 01 | 52202120004 | Driven Gear B A A 1 -250213 | 02.01.00703
22 | 02 | 52202120013 | Driven Gear B A 1 250213~

23 | 0l | 30701017001 | Bearing 16003 A& 1 -250213 | 03.90. 074




2.301

Driving Assembly
UKz B

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
23 | 02 | 30701017003 | Bearing 6203 A 1 250213~ 03.90. 0012
24 30201080006 | Screw M8X30 B2AT 5 03.01571

25 30411080002 | Lock Washer ®8 Y 5 03. 0012
26 | 01 | 52105000005 | Gearbox ¥ % 48 1 -250213 | 02.01.9287
26 | 02 | 52105000067 | Gearbox o % 48 1 250213~

27 30802155001 | Big 0il Seal A i # 1 02.01. 3681
28 70431000051 | Motor Junction Box BALEL & 1 02.01. 0284




2.4 Caster Assembly

4 Bh e A
ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
A 20101020003 | Caster Assembly W B L1 2 81. 005. 023
1 20201000924 | Flange #Z 2 40.11. 044
2 30421170001 | Cir clips For Shaft®17 %/ # & 2 03. 0063
3 30706017001 | Bearing 3203 A 2 03.90. 0011
4 30421400002 | Cir clips For Holes®40  FLA#HE 2 03. 0027
5 30101120007 | Bolt M12X70 L4 2 03. 0371
6 55103000008 | Support b&d 2 40. 11. 049
7 30311120001 | Nut MI12 L85 4 03. 0820
8 50401000012 | Spring Wk 4 03. 04790
9 55103000007 | Wheel Support e 2 40.11. 048
10 30701017004 | Bearing 6003 A 4 03. 90. 042
11 50301120006 | Sleeve WE 2 40.11. 045
12 51242000002 | Wheel W 2 02.01. 3368
13 30201120014 | Screw M12X55 8247 2 03.01731
14 50301120003 | Sleeve BEE 2 40.11. 082




3.

1

Operating Handle Assembly

BAE T RAN

—_—

ITtem Part No. Description Qty Applied Date Remark
F5 KA E #= A H &
A 20302020194 | Operating Handle Assembly — #{EFAHAH 1
1 71501000017 | Control Pod Assembly FAR KB 1
2 30201060020 | Screw M6X 16 BRAT 2 03. 0147
3 30411060002 | Lock Washer ®6 AR 2 03.0011
4 55221000024 | Control Handle FAEAF 1 30. 20. 0013
5 54316000001 | Cushion R B 1 02.01. 2315
6 30301080001 | Nut M8 B 1 03. 0258
7 70109000003 | Proximity Switch BT 1 19. 1052
8 30201030004 | Screw M3X25 BBAT 2 03. 01301
9 54001000001 | Bushing®23X ®20X10 WREALE 2 03. 0692
10 51108000018 | Sleeve TERT 1 40. 14. 009
11 50101150001 | Shaft E44 1 40. 14. 008
12 30501030004 | Round Pin®3X22 3 ik (B AR 1 03. 0702
13 50106180001 | Shaft S EHF 1 40. 16. 046
14 20201000927 | Top Cover % 1 40. 16. 047
15 50401000018 | Spring M 1 03. 1060
16 50101200018 | Shaft A o) 1 40. 16. 042
17 30501050003 | Round Pin®5X35 B ik (B AR 1 03. 0303

10



https://fanyi.sogou.com/javascript:%20void(0)

3.2 Control Pod Assembly
ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
A 71501000017 | Control Pod Assembly ERESSYS 1 02. SB. 3199
1 71511000104 | Horn Button 9\ 3% A 1 02. SB. PJ. 0004
2 71511000105 | Rising Button A 1 02. SB. PJ. 0005
3 71511000106 | Decline Button TR 1 02. SB. PJ. 0009
4 71511000118 | Spring 7X16 S 10 02. SB. PJ. 0010
5 71511000101 | Upper Cover tE 1 02. SB. PJ. 0002
6 70103000007 | Micro Switch WA I % 3
7 30231030002 | Screw ST2.9X9.5 BZAT 4 02. SB. PJ. 0012
8 71511000107 | Micro Switch Card WMENTF R TR 3 02. SB. PJ. 0006
9 30231020001 | Screw ST2.2X13 B2AT 2 02. SB. PJ. 0011
10 70103000008 | Reversing Switch RJ7 \ I % 1 02. SB. PJ. 00027
11 71511000117 Lower Cover T % 1
12 71511000103 | Belly Switch B BFF X 1 02. SB. PJ. 0003
13 71511000108 | Mode Button HRIF X 1 02. SB. PJ. 0015
14 70103000006 | Micro Switch WA % 1
15 71511000109 | Mode Button Card #RIF X FR 1 02. SB. PJ. 0016
16 70601000018 | Meter B8k 1
17 70105000009 | Key Switch Assembly HRUTF % B, 1
18 71511000110 | Key Box SR 1 02. SB. PJ. 0017
19 30231030007 | Screw ST3X16 HZAT ST3X 16 4
20 30201050022 | Screw M5X40 BZAT 2 02. SB. PJ. 0020
21 70132000104 Accelerator Assembly Jin 3% 25 K, 1 02. SB. PJ. 0022
22 71511000115 | Accelerator Knob bk 8-y &l 2 02. SB. PJ. 0027
23 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
24 71511000111 | Shaft Sleeve HAE 2 02. SB. PJ. 0024
25 30431080001 | Spring Washer R E 2 03.0735
26 70132000004 | Accelerator i ik 2 1 02. SB. PJ. 0023
27 30211030008 | Screw M3X12 B2AT 2 03. 05364

11




3.3

Operating Handle Assembly(Intelligent)

HAE T AL (R RE

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #HE & A H HiE
A 20302020195 | Operating Handle Assembly — #{EFHALH 4 1
1 71501000019 | Control Pod Assembly ERESSYS 1 02.01. 9565
2 30201060020 | Screw M6X16 B2AT 4 03.0147
3 30411060002 | Lock Washer ®6 B 4 03.0011
4 30401060001 | Flat Washer ®6 A 4 03. 0049
5 20101010007 | Control Handle FARAF 1 40. 16. 055
6 54316000001 | Cushion IR E B 1 02.01. 2315
7 30301080001 | Nut M8 L4513 1 03. 0258
8 70109000003 | Proximity Switch BT A 1 19. 1052
9 30201030004 | Screw M3X25 B2AT 2 03. 01301
10 54001000001 | Bushing®23X ®20X 10 HRAAE 2 03. 0692
11 51108000018 | Sleeve TERT 1 40. 14. 009
12 50101150001 | Shaft JE 1 40. 14. 008
13 30501030004 | Round Pin®3X22 3k B A 1 03. 0702
14 50106180001 | Shaft TEEA 1 40. 16. 046
15 20201000927 | Top Cover M 1 40. 16. 047
16 50401000018 | Spring 4 1 03. 1060
17 50101200018 | Shaft ok 1 40. 16. 042
18 30501050003 | Round Pin®5X35 3 B AR 4 1 03. 0303

12



https://fanyi.sogou.com/javascript:%20void(0)

3.4 Control Pod Assembly(Intelligent)
Tk Bk (B fe)
ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
Handle Head FHkE R (F
A 71501000019 1 02.01. 9565
Assembly (Intelligent) fE)
1 71511000201 | Upper Cover & 1 02. SB. PJ. 0039
2 71511000202 | Spring ®8X12 S 7 02. SB. PJ. 0040
3 71511000203 | Lift Button F A 1 02. SB. PJ. 0041
4 71511000204 | Horn Button 9\ 3% H 1 02. SB. PJ. 0042
5 30231020001 | Screw ST2.2X8 B2AT 2 02. SB. PJ. 0060
6 71511000205 | Belly Switch B BFF X 1 02. SB. PJ. 0043
7 71511000206 | Spring ®23.6X30 Bk 1 02. SB. PJ. 0044
8 71511000207 | Bracket k&4 1 02. SB. PJ. 0045
9 71511000208 | Clamp ~4E 1 02. SB. PJ. 0046
10 71511000209 | Harness Clamp EE3 1 02. SB. PJ. 0047
11 30201030001 | Screw M3 X8 B2AT 7 02. SB. PJ. 0061
12 71511000210 | Card FEAL 3 02. SB. PJ. 0048
13 71511000211 | Micro Switch WENFF X 1 02. SB. PJ. 0049
14 71511000214 | Travelling Knob (R) £ A 3 e Al 1 02. SB. PJ. 0052
15 71511000216 | Accelerator Assembly Jim iR B E R 1 02. SB. PJ. 0054
16 30201040009 | Screw M4X10 B2AT 4 03.0123
17 71511000217 | Bracket B £ K 3 02. SB. PJ. 0055
18 30201040012 | Screw M4 X6 B2AT 1 02. SB. PJ. 0063
19 71511000218 | Lower Cover T# 2 02. SB. PJ. 0056
20 30201050005 | Screw M5X50 BZAT 2 03. 03644
21 30201030002 | Screw M3X16 BZAT 1 03.0128
22 71511000219 | Travelling Knob (L) 7 A ik e A 2 02. SB. PJ. 0057
23 71511000220 | Shaft Sleeve WRE 2 02. SB. PJ. 0058
24 71511000221 | Shaft Jacket e 2 02. SB. PJ. 0059

13




4.101

Hydraulic System

ITtem Part No. Qty Applied Date Remark
F5 KA #= A H &
1 56015000006 | Steel Ball % 1 03. 07391
2 | 01 | 40301400015 | Lifting Cylinder AT L 1 -250321 | 02.YG. 3690
2 | 02 | 40301380002 | Lifting Cylinder AT L 1 250321-
3 40401048005 | Power Unit Assembly A #E AN 1 02. DLDY. 3476
4 30201080005 | Screw M8X25 AT 4 03. 01560
5 30411080002 | Lock Washer @8 ek 4 03. 0012
6 30201060021 | Screw M6X20 AT 4 03. 0149
7 30411060002 | Lock Washer @6 ek 4 03.0011
8 50301100006 | Baffle BH 1 250321~
9 30801009003 | O-ring 0 % 1 250321~

14




4.2

Power Unit Assembly

21 ool

ITtem Part No. Description Qty Applied Date Remark
F5 KA £ S #E & EH# HiE
A 40401048005 | Power Unit Assembly 4 TAM 1 02. DLDY. 3476
1 70303000018 | Contactor B % 1 02. 01. 9343

2 54012000012 | Clamp Eikid 1 03. 1045

3 70402000026 | Motor # F A 1 02.DJ. 33627
4 71531000034 | Electromagnet o, 7 1R 4% B 1 02.01. 9368
5 71531000003 | Valve Element o7 1] 1 02.01. 9150
6 40410000008 | Silencer HEE 1 19. 1385

7 40405000042 | Relief Valve i I 1 1 02. 01. 90291
8 40411000029 | Coupling Bk e 1 02. 01. 9332
9 40407000010 | Adapter LN 1 02.01. 9353
10 30801013002 | O-ring 0 A & 1 03. 05162

11 40405000038 | Check Valve 14 /] 1 02. 01. 9028
12 40405000006 | Pressure Valve JE A AME 1R 1 02.01. 9385
13 40411000071 | Connector JEAR 1R 2 % 1 02. 01. 9352
14 30801017001 | O-ring 0EHE 1 02.01. 9157
15 40402000042 | Gear Pumps H iR 1 02. YYL. 3989
16 30201050020 | Screw M5X65 B24T 2 03. 0967

17 40409000017 | Tank WA 1 02.01. 9339
18 30201040006 | Screw M4X12 B24T 4

19 54312000001 | Cover YH 3P £ 2 02.01. 2231
20 20101030752 | Cable Bl B B 1

15




4. 301

Lifting Cylinder
E T L

ITtem Part No. Description Qty Applied Date Remark
F5 KA £ S #E & EH# HiE
A 01 | 40301400015 | Lifting Cylinder AT 6T 1 -250321
A 02 | 40301380002 | Lifting Cylinder AT 6T 1 250321~
1 40321350002 | Ring Wiper W - B 1 02.01. 9210
2 40323350002 | Rod Packing R % 4 1
3 40320000281 | Cap St 1 -250321
4 01 | 30801038002 | O-ring 0EHE 1 -250321
4 02 | 30801041001 | O-ring 0 A [ 1 250321~
5 01 | 40302350003 | Piston Rod i EA 1 -250321 | 02.01.9451
5 02 | 40302350016 | Piston Rod EEA 1 250321~
6 30431350002 | Snap Ring #HHE 1
7 01 | 40303400001 | Cylinder AR 1 -250321 | 02.01.9452
7 02 | 40303380001 | Cylinder AR 1 250321~
8 30801009003 | O-ring 0 A [ 1 -250321
Seal Kit For Cylinder mEGEE (s
KIT 40331000258 1

(Include Iteml.2.4.8) JF51.2.4.8)

16




9.

1

Electrical

HARYSE

System

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 70412010087 | Asia Charger (48V5A)  TAFZEHE 1 02.CDQ. 3411
1 70412010088 | EU Charger (48V5A) BRAT 70 B B 1 02. CDQ. 3412
1 70412010089 | U.S Charger (48V5A) E3abL-R 1 02. CDQ. 3439
1 70412010091 | U.K Charger (48V5A) AT 7 LB 1 02. CDQ. 3440
1 70412010096 | Charger (48V5A) WA R 1
1 70412010147 | Asia Charger (48V10A) AR 7mm & 1
1 70412010219 | U.S Charger (48V10A)  EATHE % 1
1 70412010188 | EU Charger (48V10A) BRA 76 B 1
1 70412010154 | U.K Charger (48VI10A)  FiF7m & 1
1 70412011116 | Charger (48V10A) AR FE A 1
1 70412010160 | Asia Charger (48V15A)  ILAF 7 H % 1 02. CDQ. 3433
1 70412010110 | U.S Charger (48V15A)  XATxE % 1
1 70412010109 | EU Charger (48V15A) BRAT 70 oL B 1
1 70412010112 | U.K Charger (48V15A)  HEATHE & 1
1 70412010117 | Charger (48V15A) WAF A 1
2 70503480012 | Battery 48V/20Ah 47 EL i 1 02. XDC. 3418
2 70503480029 | Battery 48V/30Ah 47 EL i 1 02. XDC. 3424
3 20201002295 | Patch W Req.
4 70302000117 | Controller 15 4] % PVM48S09 1 40. 16. 033
4 70302000005 | Controller 154 % 1226BL-4101 1
4 70302000006 | Controller 4] % 1226BL-4151 1
5 30411050001 | Lock Washer ®5 A 2 03.00132
6 30201050022 | Screw M5X40 $247 2
7 70711000001 | Fuse Stand R 2 15 1 02. 01. 3057
8 30211050003 | Screw M5X12 BEAT 2 03. 02261
9 70701000002 | Fuse TR 22 1 19. 03450
10 70307000013 | Low Voltage Protection 1% JER %44 5k 1
11 70223000002 | Horn Heuty 20 1 19. 03620

17




9.

1

Electrical System
HA RS

ITtem Part No. Description Qty Applied Date Remark
KRG 4 #E & A H HiE
12 30211030002 | Screw M3 X8 B24T 2 03. 02151
13 20201000846 | Plate TR 1 40. 16. 033
14 30201040006 | Screw M4X12 B24T 2
15 70103000005 | Micro Switch WA X 1 02.01. 2178
16 30211030004 | Screw M3X16 B24T 2 03. 05360

18




5.2 Wiring Harness Assembly
£5 R R (1226BL-4101)

TO:Lower/Emerg,rev/horn switch

TO:Turtle/LED \
124a/LED 7: R /2 MR 2%

TO:Key switch
BIRLTT R °

TO:Lift switch 1
TR

TO:Pump motor M-
FHHIM- @

T0:Pump motor M+\ 14 g, TO:Limit switch
M+ B8 T - BRHITFIS TO:EMBrake
e lY. b- 00 m

Eetilb

TO:Low power module

I

A

ITtem Part No. Description Qty Applied Date Remark
F5 A5 EAS HE &R A &
20101030214 | Control Wire Assembly =% &4t 1
20101030216 | Handle Wire FHEAR 1
20101030215 | Frame Wire ERER 1

19




5.3

Wiring Harness Assembly(Intelligent)
LR AR (1226BL-4151

TO:Interlock switch
LRIBIS
2

TO:Pump motor M-

RHHLM- TO:Limit switch
TO:Pump motor M+ . BRI 2
wihime  Oa—\T% B* 09

TEH
©

Q@

TO:Li-battery swit
LR PSS

TO:Pump contactor T0:C u ler J2
%5 U] o :Controller
RS 2 Pl 302

ket

TO:Plug

BeAd

o 10:Buzzer
N e e

ITtem Part No. Description Qty Applied Date Remark
F5 A5 EAS HE &R A &
20101030217 | Control Wire Assembly =% &4 ¢ 1
20101030218 | Handle Wire FHEAR 1
20101030219 | Frame Wire ERER 1

20




5.4 Wiring Harness Assembly

2R T 24 R (PYM48S09)

TO:Lower/Emerg,rev/horn switch

TV/%&/@&W\%%

PPt

V.
TO:Lift switch
LTI

TO:Pump motor M-
FEHHLM- @,

TO:Controller

TO:Pump motor M+ Pk g2
FHHIM+ O TO: B+
1ER% \To: B TO:Limit switch 4 "A
O i FR#ITFIE 0g

TO:Pump contactor,

P T
ol s

TO:Lower valve

T LA

| Gk . K ///

TO:Li-battery switch /)
ELREIES TO:Buzzer

% 4& \\ T e 2%
2 'llll

TO:Low power module

R

ITtem Part No. Description Qty Applied Date Remark
F5 A5 EAS HE &R A &
20101030220 | Control Wire Assembly =% &4 ¢ 1
20101030221 | Handle Wire FHEAR 1
20101030222 | Frame Wire ERER 1

21




5.5

Cable Assembly
FL 45 Mk (1226BL-4101)

=l ﬁiﬂ?
bninl (1

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E &l B HiE

A 20101030223 | Power Wire Assembly o kL 1

1 20101030224 | Connector Power Cable + B R B A 1 IE R 4 1

2 20101030225 | Connector Power Cable — B IR B 1 U & 1

3 20101030228 | Motor Cable A WAL A 1

4 20101030229 | Motor Cable B B Eil4 B 1

5 20101030230 | Motor Cable BC B el C 1

6 20101030226 Controller Cable + B IE4 1

22




5.6 Cable Assembly
FH 25 1l (PVM48S09)

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E &l B HiE
A 20101030926 | Power Wire Assembly o kL 1
1 20101030231 | Connector Power Cable B R B 1 1
2 20101030927 Motor Cable IR 5 B AL £ 1
3 20101030233 | Controller Cable + EH B4 1

23



FAF B IR 2% b il 3 7R OR B AR R AL !

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

24



	1.101
	Frame System
	车架系统
	1.201
	Connecting Rod Rocker Assembly(Double Wheel)
	连杆摇臂组件（双轮）
	1.301
	Connecting Rod Rocker Assembly(Single Wheel)
	连杆摇臂组件（单轮）
	1.4
	Cover Assembly
	外罩总成
	2.101
	Driving System
	驱动系统
	2.201
	Driving System(For Caster Assembly)
	驱动系统(带辅助轮)
	2.301
	Driving Assembly
	驱动总成
	2.301
	Driving Assembly
	驱动总成
	2.4
	Caster Assembly
	辅助轮组件
	3.1
	Operating Handle Assembly
	操作手柄组件
	3.2
	Control Pod Assembly 
	手柄头总成
	3.3
	Operating Handle Assembly(Intelligent)
	操作手柄组件(智能)
	3.4
	Control Pod Assembly(Intelligent)
	手柄头总成(智能)
	4.101
	液压系统
	4.2
	动力单元组件
	4.301
	起升油缸
	5.1
	电气系统
	5.1
	电气系统
	5.2
	Wiring Harness Assembly
	线束总成(1226BL-4101)
	5.3
	Wiring Harness Assembly(Intelligent)
	线束总成(1226BL-4151 智能)
	5.4
	Wiring Harness Assembly
	线束总成(PVM48S09)
	5.5
	Cable Assembly
	电缆总成(1226BL-4101)
	5.6
	Cable Assembly
	电缆总成(PVM48S09)

